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CERTIFICADO DE CALIDAD/
MILL TEST

No./ Document number
570762

Fecha de Emision/ Date of issue
(DMA) 01/04/2009

lllllIlI||||III|I||IIIII||I ll

570762

Codigo cliente/ Customer ID
501269

Pedido No./ Sales order Orden de compra/ Purchase order
105923 6071

Cliente/ Customer

PLESA CIA

AV. VALLE DE LAS ALAMEDAS # 66-OCOL. SAN FRANCISCO CHILPAN
TULTITLAN,MX,MEX 54940

Remision/ Delivery
570762

Medio de Transporte/ Means of transportation
Triple eje con susp.

Descripcion de mercaderias/ Goods description
ROLLO FRIO RECQCIDO

Dato e D
“No; RollofCol id. -5 12686777AF 12668T6AF 1267021AF
~ Colada/Heat .. = ... |  UABB5966 UAG8B002 ZA18464
Recubrimiento/Coatirig - - NIA N/A N/A
~PesofWeightkg T~ - §990 8580 7985
Peso/Weight ib; . - 19845.47 18940.4 17626.93
EspesorIT hlckrless mm l In 0.0305in / 0.0295in / 0.0305in /
. ) R 0.7740mm 0.7500mm 0.7740mm
R LIILL 36.02 36.02 36.02
o - in LS/UL 36.22 36.22 36.22
55 RealActual 36.18 36.22 36.18
£2 CIfLL 915 915 915
mm LS/UL 920 920 920
Real/Actual 91% 920 919
LILL NIA NIA N/A
oE m LSUL N/A NIA NIA
22 Real/Actual 0 0 0
58 LI/LL N/A N/A NIA
- ft LS/UL N/A NiA NIA
s Real/Actual 0 o] 0
“Capa .. ... oz/ft2 NIA NIA N/A
Thickness o gfm2 N/A NIA NIA
TSIST (1) i . . N/A N/A NIA
-~ No. ParteIPalt ] o NIA N/A N/A
. Descripcion/Descripiion N/A WA N/A
Nomla de Calidad/Quality Norm i SAE J403 SAE J403 SAE J403
 Grado/Grade . o i 1008 1008 1008

1. TS. Tratamientc superficial, Aceitado, Sellado / ST: Superficial treatment, Giled, Stenciled,atc
4, RB: Rockwell B

2. LE: Limite elastico { YP: Yield Point
5. LYLL Linite Inferios / Lower Limit

3. RT. Resistencia a la tension  TS: Tensile Strenght
§. LS/UL Limite Superior { Upper Limit

Observaciones / Comments

CL/ID#

Certlﬁcarnos que el malterial aqui descllto ha side mspecclonado ¥y ensayado por personal aulrizado independiente de) area
de clura con rlog en cen la norma arriba descrila,

We here uamfy that the matenal described in here has been tested and cled by authornized p denl from
the manutaciunng depariment with satisfactory resulls in accordance vith lequlremenls of the above speuﬂcatmn

Firma / Signature

s o

Ing. Antonio Man{
Temium Labs
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CERTIFICADO DE CALIDAD/
MILL TEST
TERNIUM MEXICO, 5.A. DEC.V, Fecha de Emisién/ Date of issue  No./ Document number
R.F.S.TMEEM:LW-!;I'QR;CI Cuauhts San Nicolds de los G NL (DMA) 01/04/2009 570762
Av. Universidad No. . Colonia Cuauhtémog, San Nicolas de los Garza, N.L.,
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del Acero Q
No. Roll6/Coilid. v 1266777AF 1266876AF 1267021AF
Coladsd/Heat UABB5966 UABB6002 ZA18464
0.0900 0.0900 0.0800
0.3300 0.3500 0.3600
0.0080 (.0090 0.0100
0.0120 0.0090 0.0170
0.0090 0.0200 0.0120
0.0270 0.0430 0.0560
0.0270 0.0350 0.0100
0.0020 (.0020 0.0010
(.0260 0.0270 .0300
0.0130 0.0130 0.0200
0.0020 0.0050 0.0040
0.0020 0.002¢ 0.0020
0,0070 0.0060 0.0040
0.0020 0.0020 0.0010

1. TS: Tratamiento superficial, Aceitado, Sellado 1 ST: Superficial treatmant, Oiled, Stenciled,stc

4. RB; Rockwell B

2. LE: Limite elastice / YP: Yiald Point
5. LI/LL Limite Inferior / Lower Limit

3. RT: Resistencia a la tension / TS: Tensile Strenght
6. LSAUL Limite Superior / Upper Limil

Observaciones / Comments

CL/ID#

Cerlificamas que el material aqui descrito ha sido inspeccionado y ensayado por personal autorizado indeperdiente del area
de manulactura con resultados satisfactorios en concordancia con |a norma amba descia.
{ed and inspected by auhorized personal indpendent from

We nere certify Lhat the malerial described in here has been tesl
the i 1l veith, sati:

factory results in accordance wilh requi

ts of ihe above sp

Firma / Signature

U Vo

Ing. Antonio Mani
Temium Labs
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